
 

 
 

 
 
 
 

 
As-Needed Construction Management 

and Inspection Services 
 
 

Request for Letter Proposal: 
Construction Management and 
Inspection Services 

 
 

June 2024 
 
 

Delta Diablo is seeking proposals from qualified firms 
interested in providing on-call construction management and 
inspection services, including design and constructability 
review, construction administration and change management, 
inspection, materials testing, project controls, environmental 
compliance monitoring, start-up and commissioning 
assistance, construction safety, and document control, as 
described in this Request for Letter Proposal (RFLP). 

Energy 
Production 

Biosolids 
Reuse 

Recycled 
Water 

Wastewater 
Treatment 



Delta Diablo   June 2024 
As-Needed Construction Management and Inspection Services Request for Letter Proposal 
 

 

Page 3 of 6 

1 Introduction 
Delta Diablo (District) is seeking letter proposals from qualified consulting firms to provide as-

needed construction management and inspection (CM/I) services as described in the proposed 

Scope of Work.  
 

The District anticipates awarding contracts to up to three (3) highest-ranked Consultants, which will 

need to enter into a Consulting Services Contract (Appendix A) with the District. Each contract will 

be for a term not to exceed one (1) year and will have a not-to-exceed amount of $99,000, inclusive 

of reimbursable costs, for a cumulative amount not to exceed $297,000 for all contracts. 
 

The District reserves the right to commence, close, reduce, or extend services at any time in 

response to changing needs in accordance with the terms of the contract and its purchasing 

procedures. 
 

2 District Background 
The District is a California special district that provides wastewater resource recovery services for 

over 218,000 customers in the cities of Antioch and Pittsburg, and the unincorporated Bay Point 

community in east Contra Costa County. These services include wastewater collection, conveyance, 

and treatment; recycled water production and distribution; renewable energy production; beneficial 

biosolids reuse; pretreatment and pollution prevention; street sweeping; and household hazardous 

waste collection. The District’s major wastewater collection, conveyance, and treatment system, and 

recycled water infrastructure elements are summarized below. 
 

▪ Wastewater Collection: The District owns, operates, and maintains 43 miles of gravity sewers in 

the Bay Point community, while the cities of Antioch and Pittsburg own and operate their 

respective collection systems. 

▪ Wastewater Conveyance: The District owns, operates, and maintains 14 miles of gravity sewer 

interceptors (12- to 42-inch diameter), 18.5 miles of force mains (4- to 24-inch diameter), flow 

equalization/diversion facilities, and five wastewater pumping stations. The majority of the 

system was constructed in the late 1970s and early 1980s. 

▪ Wastewater Treatment: The District’s WWTP has a permitted average dry weather flow 

(ADWF) of 19.5 MGD and a peak wet weather design flow capacity of 31.1 MGD. In 2023, 

annual average daily flow at the WWTP was 14.3 MGD with a maximum wet weather daily 

flow of 28.0 MGD. The WWTP was placed in service in 1982. 

▪ Recycled Water: The District’s Recycled Water Facility (RWF) was constructed in 2001 and 

has a permitted capacity of 12.8 MGD with 2023 annual average daily flow and maximum daily 

flows of 6.5 MGD and 12.3 MGD, respectively. 
 

The treatment process at the District’s WWTP consists of screening, grit removal, primary 

clarification, flow equalization, tower trickling filters, activated sludge, secondary clarification, 

disinfection, and dechlorination. Prior to disinfection and according to demand, secondary effluent 

is diverted to the District’s RWF where it undergoes treatment through flocculating clarifiers, 

tertiary filtration, and disinfection prior to distribution for cooling tower make up water at two local 

Calpine power plants (~90% of the water) or landscape irrigation and other uses within the 

community. The portion of the recycled water that is used in the power plant cooling towers 

(blowdown) is returned to the WWTP and combined with secondary effluent just upstream of the 

disinfection process. Treated effluent is discharged into New York Slough via a deep-water outfall. 



Delta Diablo   June 2024 
As-Needed Construction Management and Inspection Services Request for Letter Proposal 
 

 

Page 4 of 6 

 

As a nationally-recognized leader and progressive “Utility of the Future,” the District is firmly 

committed to organizational excellence, exemplary regulatory compliance, resource recovery, 

innovative approaches, sustainable solutions, and community engagement. In achieving its core 

mission of protecting public health and the environment, the District is focused on providing 

effective and reliable services, maintaining reasonable rates, and continuing to serve as responsible 

stewards of the public’s resources and trust. 
 

3 Proposal Schedule 
The following key events and dates have been established for the selection of a Consultant(s): 

 

Table 1 – Project RFLP and Consultant Selection Timeline 

Event Date 

RFLP Issued  June 12, 2024 

Deadline to Submit Written Questions  5:00 pm, Jun 28, 2024 

Anticipated Deadline for Responses to Questions  Jul 5, 2024 

Proposal Submission Deadline  4:00 pm, Jul 12, 2024 

Notification of Selection Jul 19, 2024 

Execute Consulting Services Contract Jul-Aug 2024 

Note: All dates are subject to change. District will endeavor to notify Consultants one week in advance of date changes. 
 

4 Letter Proposal Submittal 
Letter proposals must describe approach, assumptions, and fees that include the following: 

▪ Brief overview of your company and type of services/capabilities your company can 

provide, including relevant resumes 

▪ Description of your experience and approach to executing the Scope of Work 

▪ References and contact information for three (3) clients for which you have provided similar 

services 

▪ Current hourly rate schedule for proposed project team/individuals 
 

All letter proposals shall be submitted electronically in a portable document format (pdf) via an e-

mail attachment (or file sharing service, if needed) to thanhv@deltadiablo.org by the date and time 

specified in Table 1. Letter proposals received after this deadline will not be considered or 

reviewed. 
 

5 Scope of Work 
The following scope of work is conceptual and represents a general outline of the expected services 

to be provided by the Consultant(s): 
 

CM/I services including design and constructability review, construction administration and change 

management, construction inspection, materials testing, start-up and commissioning assistance, 

project controls, environmental compliance monitoring, construction safety, and document control 

for wastewater collection, conveyance and treatment, and recycled water treatment and distribution 

projects. The selected Consultants will assist District staff in the implementation and completion of 

various District projects/tasks on an on-call basis, and may be called upon to provide related 

mailto:thanhv@deltadiablo.org


Delta Diablo   June 2024 
As-Needed Construction Management and Inspection Services Request for Letter Proposal 
 

 

Page 5 of 6 

services for a portion of projects at any stage. Selected Consultants may also be called upon to 

provide other related CM/I services during the term of the contract. 
 

5.1 Detailed Description of On-Call Services 
The District may utilize as-needed CM/I services under this contract to support District construction 

projects within its service area as described below: 
 

▪ Design and Constructability Review 

• Review contract plans and specifications, including constructability review, and 

provide recommendations needed, if any, to improve the contract documents and 